

RESULTS:	Specimen	Spread of Flame at 1.5 min (mm)	Final spread of flame at 10 min (mm)
	1	*	*
	2	*	*
	3	*	*
	4	*	*
	5	*	*
	6	*	*

*** These samples did not ignite**

CLASSIFICATION : Class 1

The test results relate only to the behaviour of the test specimens of the product under the particular conditions of test; they are not intended to be the sole criterion for assessing the potential fire hazard of the product in use.

DATE OF TEST: 3 August 1999, Issued on the 4th day of August 1999 without alterations or additions.



Glenn Whittaker
Testing Officer



Accreditation
No 3632



Garry Collins
Manager, Fire Testing and Assessments

This laboratory is accredited by The National Association of Testing Authorities, Australia. The tests reported herein have been performed in accordance with its terms of accreditation

Improving the Built Environment



Building, Construction and Engineering

14 Julius Avenue, Riverside Corporate Park, Delhi Road, North Ryde
NSW 2113 Australia
Telephone: 61 2 9490 5444 Facsimile: 61 2 9490 5655